
Ohio Water Environment Association | Volume 88:3 | Issue 3 2015

Being in the Know
About No Exposure Certifications
page 30

Polk Run Water 
Reclamation Facility
page 52

Emerging Issues in the Watershed
page 60

2015 Operations Challenge Results   page 20

Buckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2015



www.ohiowea.org                                                                                                                                                     3
[...]
Solutions, worked extensively with the schools and teachers to arrange for the 500 students to attend this wonderful event;

66 Cindy Jacobsen of T&M Associates coordinated more than 60 volunteers from among a number of organizations to make sure the students’ visit 
to the festival was both enjoyable and safe; 

66 Lorraine Winters of Columbus DPU coordinated City of Columbus staff participation and presentations;

Children’s Water Festival



www.ohiowea.org                                                                                                                                                     47

66 Jeff Montavon of Ohio EPA lined up and coordinated presenters of the hands-on workshops;
66 Jamie Decker of CH2M served as site coordinator and assisted in the planning and site preparation to ensure the festival ran smoothly; 
66 Liz Veljanoski of the Franklin Soil and Water Conservation District administered the Water Festival’s funding;
66 Amy Eberhardt of Arcadis, Alicia Adams of Municipal Treatment Solutions, Tim Wolfe of MWH, and Vui Chung of B&N helped secure funding for 

this year’s event. In total, the group secured roughly $15,000;
66 Ruthanne Flottman and Anne Speakman of Ohio EPA worked with Ohio EPA staff to obtain volunteers for the event and coordinated with 

Penelope Purewater to secure her attendance for festival entertainment; 
66 Kristen Atha of Brown & Caldwell coordinated the bumper sticker contest. 

Thanks to everyone who contributed in some fashion to yet another successful Central Ohio Children’s Water Festival. A special thanks 
goes to Columbus DPU Director Greg Davies and DOW Administrator Rick Westerfield whose unwavering support has led to the long-
term success of this effective educational event for Franklin County school children.
This year’s event would not have been possible without financial contributions from the following organizations: AECOM, ARCADIS, 
Brown & Caldwell, Burgess & Niple, CDM Smith, CH2M, Chester Engineers, City of Columbus DPU, CT Consultants, DLZ, Dynotech, 
EMH&T, Hazen & Sawyer, HDR, Kokosing, MS Consultants, MWH, OWEA, Pelton Environmental, Ranney Collector Wells, Resource 
International, Ribway, Smith Environmental, Stantec, T&M Associates, Woolpert and 360 Water.
If your community or municipality is interested in starting a similar Children’s Water Festival in your area, feel free to contact Alicia 
Adams, aadams@munitreat.com, 740.627.0431.

Clockwise from the top
●● Children’s Water Festival volunteers
●● Poster winner Serafina Rees, 

Columbus Councilmember Paley, and 
DOW Administrator Dr. Westerfield

●● Crowd of Central Ohio students
●● Columbus Mayor Michael Coleman 

welcomes the crowd

Children’s Water Festival



48                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2015

Mark Wright
Northern Ohio Account Manager

800-876-3837 Ext. 16540
mwright@badgermeter.com

Kim Swinford
Southern Ohio Account Manager

800-876-3837 Ext. 16520
kswinford@badgermeter.com 

Clearly Better. 

BE A VOICE FOR WATER
Tell a friend, tell a neighbor, tell the world what water’s worth to you!
Water Professionals - Find all of the resources you will need to help spread the word about the value and importance of water, water related issues, 
and the water profession in the Water’s Worth It Tool Kit at http://www.waters-worth-it.org/



www.ohiowea.org                                                                                                                                                     49

Composite polymer material

No Scrap Value!
Eliminates the theft problem 

common to cast iron lids.

Light Weight 
Reduces finger & back injuries.

Rated For Traffic Loads 
Tested in excess of 40,000 lbs. 

trumbull-mfg.com
800.677.1799

HEY!
This ain’t 

cast iron!

1040 N. Meridian Rd.
Youngstown, OH 44501

“Quality products for the waterworks and valve industries”

!



50                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2015

Kaeser Compressors, Inc. 
866-516-6888  •  kaeser.com/blowers
Built for a lifetime is a trademark of Kaeser Compressors, Inc.    
©2015 Kaeser Compressors, Inc.    customer.us@kaeser.com

COMPRESSORSAdvanced Blower Solutions  
for Wastewater Treatment
Kaeser understands the important requirements 
wastewater treatment plant designers and operators 
consider when evaluating and selecting blowers 
and compressed air equipment:    

	 •	best	possible	equipment	reliability
	 •	lowest	life	cycle	costs
	 •	simplicity	and	ease	of	maintenance
	 •	superior	energy	efficiency
	 •	small	footprint	and	ease	of	installation

To	fulfill	these	needs	and	more,	Kaeser	offers	fully	
packaged	rotary	screw	and	rotary	lobe	blower	systems.	
Packages	come	complete	with	a	premium	efficiency	TEFC	
motor,	silencers,	starters/drive,	an	insulated	enclosure,	
and	a	full	complement	of	sensors.	

If you’re looking for reliability and efficiency, talk to Kaeser.

Locally represented by



www.ohiowea.org                                                                                                                                                     51

Arsenic

Fluoride*

Thallium

Barium

Cobalt

Zinc

Molybdenum

Cyanide

Selenite*

Selenate*

Silica*

Vanadium
Hexavalent

Chromium

Mercury*

Copper*

Cadmium

Tin

Antimony

Lead

Boron

Nickel

UP TO 99%
REMOVAL TO

ACHIEVE
Mercury < 1.3ppt
Selenium < 1.0ppb



52                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2015

POLK RUN WATER RECLAMATION FACILITY
by Rachel Oscherwitz, Plant Operator, Polk Run Water Reclamation Facility

Plant Profile

The Polk Run Water Reclamation Facility is a quaint treatment 
plant located in Loveland Ohio, but owned and operated by the 
Metropolitan Sewer District of Greater Cincinnati. 
Preliminary Treatment
We start our wastewater treatment journey with a stone pit. The 
stone pit removes large debris from the influent flow, such as bricks, 
branches, and, you guessed it . . . stones! This is cleaned out once a 
year by our collection crew with a clamshell and then hauled to a 
landfill. The wastewater then passes through grinders before being 
lifted with our Fairbanks Morse submersible pumps. We have three 
pumps with a rated capacity of 12 MGD, and one smaller pump rated 
for 6 MGD. They are variable speed, centrifugal submersible pumps, 
controlled by well level (floats). These are more than adequate for 
our 8 MGD design flow, our 5 MGD average flow, and our 30 MGD 
maximum wet weather flow. 
Moving right along, we now come to the fine screening process. Polk 
Run utilizes three Rotomats, with ½ inch openings. The screens run 
one of three ways. First, the programing will start the screens when 
the level sensor reaches a high level of 13 feet. The programing for 
the screens will also automatically run the screens every 30 minutes, 
regardless of the level in the channel. The third option to run these 
screens is by hand. The operator needs to hold a toggled switch in 
the hand position to manually run these screens. 
After the wastewater travels through the fine screens it enters 
the grit removal system. The plant uses a Schreiber aerated grit 
removal system. The grit tank is a long, rectangular tank with a 
steeply sloped floor equipped with air diffusers along one side. A 
traveling bridge (Schreiber’s specialty), has a pump attached that 
reaches the bottom of the grit tank and can be raised or lowered 
to accommodate the amount of grit collected in the tank. The tank 
slopes from the sidewalls to a center collection trough where the 
grit collects before being pumped to the grit classifier. At the end of 
the grit tank, the flow of raw wastewater can go one of two ways. 
During normal flows of less than 18 MGD, the flow exits the grit 
tank through an effluent gate and enters the primary settling tank’s 
influent channel. In cases where the influent flow exceeds 18 MGD, 
the excess flow will spill over the two weirs at the end of the grit 
tank and flow to the Storm Water Retention Basin to be brought 
back into the plant after the flow subsides. 

Roto mat fine screens

Primary Treatment
Now that we have all the debris out of the wastewater, we are 
now at Primary Treatment. Polk Run is equipped with six Primary 
settling tanks. On average we use three tanks during normal flows. 
Additional tanks are put online as the flow increases during rain 
events until all six tanks are online with 18 MGD being treated 
through primary. In extremely dry weather, it is beneficial to only 
use two primary tanks to keep the water fresh and prevent it from 
turning septic. The primary settling process uses flight boards to 
move the solids in the tank. The flight boards are spaced 10 ft. apart 
and are used to move the settled solids (primary sludge) to one 
end of the tank and into a collection sump area for removal to the 
primary sludge thickener. The floating grease and solids (primary 
skimmings) are pushed to the far end of the tank for manual 
removal with a scum trough and scum drum. Each primary tank 
has a designated Seepex positive displacement progressive cavity 
pump, capable of pumping 70 gpm. The skimmings are removed 
by being pumped to a dewatering drum screen. The drum screen 
is a Hycor Rotostrainer.
Secondary Treatment
Our wastewater is now at the heart of the plant - aeration. Polk Run 
uses an activated sludge process to treat the sewage. The plant has 
four aeration tanks with two passes and eight zones each. Each 
zone has a grid of air diffusers attached to the bottom of the tank to 
supply air to the microorganisms in the tank. The effluent from the 

Service Area Map



www.ohiowea.org                                                                                                                                                     53

continued on page 54

Plant Profile
primary tanks is then fed to the aeration tanks using a splitter box. 
A splitter box is a rectangular concrete structure with an upward 
opening gate assigned to each aeration tank. Using the splitter 
box helps evenly distribute the flow to the aeration tanks. During 
normal operations, the settled sewage enters the aeration tank in 
zone one, where the RAS (Return Activated Sludge) is introduced. 
During extended periods of high flows, we can divert the influent to 
the end of zone four through the step feed valves. Zone one is the 
closest to the influent end of the aeration tank and has three 4 inch 
air headers with 10 coarse bubble diffusers attached to each header 
for mixing. It is in this zone, under normal operating conditions, 
that the settled sewage and the RAS (Return Activated Sludge) mix 
to become what is now called mixed liquor.
To keep our microorganisms happy we aerate the tanks using five 
Lamson Corporation centrifugal blowers. Each blower can provide 
up to 2700 SCFM of air at an operating discharge pressure of 8.0 
psi. The air flow to each header is controlled by a butterfly valve 
on the air feed line for each zone. These valves are adjusted by 
the operator to control the DO (Dissolved Oxygen) in each zone. 
The residual DO is measured by HACH meters mounted on the 
handrails, one meter per pass of the aeration tank located at a 
midpoint of each pass.
The new combination of mixed liquor leaves the aeration tanks 
and is distributed into secondary settling tanks. Here again we 
use a splitter box to ensure even distribution of the mixed liquor 
to the settling tanks. With an average daily flow of 5.0 MGD the 
plant normally operates three secondary settling tanks at a time. 
The settling tanks have 2 purposes; first to slow the velocity of the 
incoming mixed liquor and second to encourage further flocculation 
of the mixed liquor for final settling. The settled sludge is pulled 
off the bottom of the tanks with RAS pumps. We use 6 inch 
horizontal non-clog Fairbanks Morse pumps. They have a rated 
capacity of from 0 - 1,100 gpm. The pumps are controlled by a 
VFD and are adjustable by the operator for control of the RAS 
rate. The now clarified water flows over the v-notched weirs and 
over for disinfection. 
Disinfection
Between May 1st and October 31st, disinfection at Polk Run is 
accomplished using UV (Ultraviolet) light. The flow travels through 
the UV channel where it flows through and around one of two banks 
of UV lamps. Each bank of lamps consists of six modules with 12 
lamps in each module. Each individual lamp is housed in a quartz 

sleeve to protect it from the elements of the UV channel. Every 
sleeve is equipped with an air actuated wiper mechanism. This 
wiper mechanism slides along the length of the sleeve removing 
any built up algae or dirt and allows the lamp to run at a lower 
power setting for the same light transmittance. Finally, the liquid 
raw sewage has been treated and disinfected and is discharged to 
the receiving stream, which in this case is an unnamed tributary to 
the Little Miami River.
Thickening and Solids Handling
The Polk Run plant has two gravity thickeners, one dedicated 
to thickening the primary sludge and the second dedicated to 
the thickening of the WAS. Each thickener tank has a thickened 
sludge pump assigned to it for transferring the thickened sludge 
to the sludge holding tanks prior to removal and final disposal at 
either the Little Miami or Mill Creek treatment facility. The settled 
sludge enters the thickener through a 12 inch feed line between 
the distribution well and a feed well attached to the center column 

Grit tank with Schreiber unit in rest position

Overflow to storm water retention basin

Storm water retention basin



54                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2015

Plant Profile

of the thickener. As the sludge settles the clear water rises to the 
top of the thickeners and overflows back into the raw sewage wet 
well. The thickened sludge is transferred towards the center of the 
thickener by blades and adjustable squeegees attached to the center 
column of the thickener and rotated by a collector drive unit. The 
thickened sludge collects in the center of the bottom of the tank 
before it is drawn off by the thickened sludge pump. The thickened 
sludge pump discharges to a common 4 inch pipe that flows to the 
sludge holding tanks. The holding tanks have sludge pumps that can 
be used for transfer or for recycling in the holding tank by a set of 
valves that allows the flow to recycle into the sludge holding tank 
for mixing or to the truck loading tree. Our sludge is transported to 
the Little Miami treatment facility for further thickening and final 
disposal by incineration.	
That concludes our tour of The Polk Run Water Reclamation 
Facility. I hope you enjoyed it and will come visit next time you 
are in the area!
Polk Run’s Most Frequently Asked Questions:
Design Data Service Population: 	 30,000
Number of employees: 	 6	
Design Flow: 	 8.0 MGD 
Average daily flow: 	 5.0 MGD 
Peak flow: 	 18.0 MGD through primary 
	 30.0 MGD max pumping capacity 

Polk Run Plant Effluent Limitations

Summer TSS 18 mg/L weekly, 12 mg/L monthly.  546 kg/day weekly, 364 kg/day monthly

Winter TSS 45 mg/L weekly, 30 mg/L monthly.  1370 kg/day weekly, 909 kg/day monthly

Summer Nitrogen, Ammonia 2.3 mg/L weekly, 1.5 mg/L monthly.  69.6 kg/day weekly, 45.4 kg/day monthly

Winter Nitrogen, Ammonia 23 mg/L weekly, 15 mg/L monthly.  696 kg/day weekly, 454 kg/day monthly

Summer E. coli 3/100 ml 284 weekly, 126 monthly

Summer CBOD 5-day 12 mg/L weekly, 8.0 mg/L monthly.  364 kg/day weekly, 243 kg/day monthly

Winter CBOD 5-day 40 mg/L weekly, 25 mg/L monthly.  1220 kg/day weekly, 757 kg/day monthly